
Economic Development Commission (EDC) 
of Florida’s Space Coast

June 28, 2023  |  BV Project #414336

Conceptual Alternatives Evaluation for 
Cape Canaveral Space Force Station 
Wastewater Treatment Options

IN PARTNERSHIP WITH:



Conceptual Alternatives Evaluation for Cape Canaveral Space Force Station Wastewater Treatment Options 

BLACK & VEATCH   
 

 

   

Professional 

Engineer:     

 Signature Date 

    

 Printed Name  

    

 License No.  

   

Approved by:     

 Signature Date 

    

 Printed Name  

   

   

 

 

jac99457
Text Box
Jo Ann Jackson

jac99457
Text Box
FL 38674

jac99457
Text Box

jac99457
Text Box
06/29/2023

jac99457
Image

Sha107550
Text Box
06/29/2023

[...]
constructed wetlands with discharge to the St. Johns River, RIBs, adsorption fields and deep injection 
wells. None of the facilities currently discharge directly to the IRL, but there has been concern expressed 
by FDEP, that with exception of the deep injection wells, these systems could contribute nutrients to the 
IRL unless upgraded to remove nutrients from the reclaimed water through AWT. The public access 
reuse systems provide a water conservation benefit. If taken out of service, they would require an 
alternative water supply, and could place an additional burden on the aquifer and the public water 
supply systems. For this study, it is assumed that these existing public access reuse systems will remain 
in place. The Titusville Blue Heron wetlands also provides an ecological benefit and wildlife habitat and 
will also be assumed to remain in service. Deep injection wells, which involve injecting treated effluent 
into a zone of the aquifer that is not viable as an underground source of drinking water and is confined 
from upper drinking water sources, are a viable alternative that does not impact IRL water quality and 
should remain in place and can be considered for future effluent disposal for the purposes of alternative 
comparison. In future studies, other beneficial options that are also protective of the IRL, such as 
potable reuse can be considered. 

For the purposes of this conceptual level alternatives evaluation, the following broad assumptions were 
made: 

 Where WWTFs/WRFs will remain in place, existing reuse will be continued and expanded as 
needed to meet future reuse needs. 

 Public access/slow rate reuse systems will remain in operation even if wastewater flows are sent 
to a regional facility. A reuse pipeline will be required to return reclaimed water to these 
customers.  

 Deep injection wells will be added or expanded to address the disposal of excess flows that 
cannot be reused and to eliminate the need for surface water discharge as a backup to reuse. 



Conceptual Alternatives Evaluation for Cape Canaveral Space Force Station Wastewater Treatment Options 

BLACK & VEATCH | Wastewater Treatment Facilities Evaluation 5-4 
 

 Existing RIBs and adsorption fields will be taken out of service in the alternatives where the 
WWTFs/WRFs are taken out of service and wastewater flows delivered to a regional WWTF. 

 The Titusville Blue Heron wetland system will remain in service for all alternatives although 
flows to the St. Johns River system will be reduced because of the increase in reuse as part of 
the City’s Senate Bill 64 plan. 

5.2 Alternative 1 – Upgrading and Expanding the Treatment Facilities in Place 

5.2.1 Process Evaluation  
As shown on Figure , Alternative 1 is the baseline alternative, consisting of maintaining the six 
wastewater treatment facilities individually and replacing existing equipment and structures “in-kind” 
while planning for population growth in each service area, but no capacity consolidation or flow transfer 
would occur among the six facilities. This alternative assumes the following based on the flow 
projections, the existing plant conditions, and their ability to achieve AWT standards: 

 Cape Canaveral AFS Regional WWTF is projected to exceed its capacity before 2043. A new 
facility is considered for this evaluation due to additional capacity needs and its inability to 
achieve AWT standards. 

 The BCUSD North Regional WWTF is projected to exceed its capacity before 2043 and a new 
facility is recommended due to its poor condition, and its inability to achieve AWT standards. 

 The BCUSD Port St. John WWTF is projected to exceed its capacity before 2043 and a new 
facility is considered for this evaluation because of its poor condition and its inability to achieve 
AWT standards. It is also currently located on land owned by FPL; so a new site is required. 

 The BCUSD Sykes Creek Regional WWTF is projected to exceed its capacity before 2043. The 
facility needs major improvements because of the poor condition of the existing facilities and its 
inability to achieve AWT standards.  

 The Titusville Blue Heron WRF has a 5-stage Bardenpho process and can achieve AWT standards 
and has sufficient treatment capacity for the planning period. Therefore, it is assumed the 
facility does not require any major improvements or upgrades. 

 Although Titusville Osprey WRF was recently upgraded to reduce effluent TN to 6 mg/L and TP 
to 1 mg/L with a step-feed process, it will need additional improvements to reduce effluent TN 
to 3 mg/L. In addition, the facility was designed to achieve the proposed TN and TP limit at only 
2 mgd AADF although the facility has a permitted treatment capacity of 2.75 mgd. Therefore, 
the new step-feed process will require upgrades and additional treatment capacity to achieve 
AWT standards. 



Conceptual Alternatives Evaluation for Cape Canaveral Space Force Station Wastewater Treatment Options 

BLACK & VEATCH | Wastewater Treatment Facilities Evaluation 5-5 
 

 

Figure 5-2 Alternative 1 - Upgrade and Expand Existing Facilities 
 

5.2.1.1 Cape Canaveral AFS Regional WWTF 
The Cape Canaveral AFS Regional WWTF is projected to exceed the existing treatment capacity of 
0.80 mgd AADF prior to 2043. The projected flow for 2043 is 1.15 mgd AADF. The treatment processes 
at the Cape Canaveral AFS Regional WWTF are reaching the end of their useful life and a new facility at 
the same or different location is needed. The new facility would be designed to have a capacity of 
1.5 mgd AADF consisting of two 0.75 mgd AADF Bardenpho trains. Chemical addition such as alum or 
carbon source might be needed to improve nitrogen and phosphorus removal. For this conceptual 
evaluation, the following is considered for this facility:  

 Headworks with a grit removal system and two screens. 

 Influent pump station. 

 Two 0.75 mgd AADF Bardenpho process trains with fine bubble diffused aeration system and 
multistage centrifugal blowers. 

 Two secondary clarifiers with a return activated sludge/waste activated sludge (RAS/WAS) pump 
station. 

 Two cloth media disk filters. 



Conceptual Alternatives Evaluation for Cape Canaveral Space Force Station Wastewater Treatment Options 

BLACK & VEATCH | Wastewater Treatment Facilities Evaluation 5-6 
 

 Two chlorine contact tanks. 

 A service pump station. 

 One admin and maintenance building. 

 Chemical feed and storage systems for carbon source, metal salt, and sodium hypochlorite. 

Although it is assumed that a conventional biological treatment process consisting of 5-stage Bardenpho 
will be used for the new facility, the existing facility treats industrial wastewater and may require a 
different treatment process configuration, chemical , advanced treatment technologies to achieve AWT 
standards. Therefore, more detailed evaluation is required to understand the wastewater composition 
and the best treatment process. However, the 5-stage Bardenpho process assumed for cost estimates 
should be conservative from the cost perspective and is used for this evaluation. 

5.2.1.2 BCUSD North Regional WWTF 
The BCUSD North Regional WRF has a permitted treatment capacity of 0.99 mgd AADF. The facility was 
designed for 1.0 mgd AADF and the existing treatment processes consist of a pretreatment structure, 
influent pump station, two carrousels, two secondary clarifiers, two flocculators, two dual media sand 
filters, chlorine disinfection, chemical feed, 0.50 million-gallon (MG) reuse storage tank and pump 
station, and biosolids dewatering by a rotary fan press. The BCUSD North Regional WRF is projected to 
exceed the existing treatment capacity of 1.0 mgd AADF by 2043. According to the Capital 
Improvements Program/R&R Evaluation Report dated December 2022, most of the existing structures at 
the plant were constructed in 1986 and are nearing the end of their useful life. The headworks facility 
does not include grit removal or screens which are essential to protect the downstream processes and 
extend the longevity of the equipment. Considering the major improvements recommended for the 
operations building, the need to increase capacity, and the need for a new maintenance building, this 
report assumed that a new 2.0 mgd AADF facility with all typical structures will be constructed. The new 
facility will consist of the following: 

 Headworks with a grit removal system and two screens. 

 Influent pump station. 

 Two 1.0 mgd AADF Bardenpho process trains with fine bubble diffused aeration system and 
multistage centrifugal blowers. 

 Two secondary clarifiers with a RAS/WAS pump station. 

 Two cloth media disk filters. 

 Two chlorine contact tanks. 

 A high service pump station. 

 One 1 MG reclaimed water storage tanks. 

 One admin and maintenance building. 

 Chemical feed and storage systems for carbon source, metal salt, and sodium hypochlorite. 

It is assumed that the existing two carrousels with 0.36 MG capacity each, will be retrofitted to produce 
exceptional quality (EQ) sludge. The aerobic sludge holding tanks which will be equipped with coarse 
bubble diffusers and positive displacement blowers. 



Conceptual Alternatives Evaluation for Cape Canaveral Space Force Station Wastewater Treatment Options 

BLACK & VEATCH | Wastewater Treatment Facilities Evaluation 5-7 
 

5.2.1.3 BCUSD Port St. John WWTF 
The BCUSD Port St. John WWTF is considered to exceed capacity by 2043 and the BCUSD considers that 
the BCUSD Port St. John WWTF treatment processes have reached the end of their useful life and a new 
facility at the same or different location is needed. The existing facility was not configured to achieve 
AWT standards. For this evaluation, it is assumed that a new facility with 4.0 mgd AADF capacity will be 
constructed and will consist of two 2.0 mgd Bardenpho trains to achieve AWT standards. Chemical 
addition such as alum or carbon source might be needed to improve nitrogen and phosphorus removal. 
The facility would consist of the following:  

 Headworks with coarse screens and a grit removal system. 

 Influent pump station. 

 One flow equalization tank with pumps. 

 Two 2.0 mgd AADF Bardenpho process trains. 

 Two secondary clarifiers with a RAS/WAS pump station. 

 Two cloth media disk filters. 

 Two chlorine contact tanks. 

 A high service pump station. 

 One 1.5 MG reclaimed water storage tanks. 

 One administration and maintenance building. 

 Chemical feed and storage systems for carbon source, metal salt, and sodium hypochlorite. 

 One 1.0 mgd deep injection well system for effluent disposal. 

The BCUSD St. Port John WWTF was constructed in an easement owned by FPL; therefore, when the 
new facility is constructed, another site may need to be identified and purchased. 

5.2.1.4 Sykes Creek Regional WWTF 
The BCUSD Sykes Creek Regional WWTF has a permitted treatment capacity of 6 mgd AADF. The existing 
treatment processes consist of influent screening, grit removal, two carrousel-style oxidation ditch 
secondary treatment aeration basins, secondary clarification, tertiary filtration, disinfection, and 
dewatering biosolids. The BCUSD Sykes Creek Regional WWTF is projected to reach existing treatment 
capacity by 2043 and therefore additional treatment capacity will be needed during the planning period. 
In addition, treatment enhancement is required to achieve AWT standards. The current biological 
treatment was designed to achieve CBOD5 and TSS removal as well as nitrification. To improve the 
treatment and increase capacity at the BCUSD Sykes Creek Regional WWTF, it is assumed that four new 
2.5 mgd AADF Bardenpho trains will be constructed to achieve AWT standards and the existing oxidation 
ditches will be converted to an equalization tank. The construction will also include new headworks at a 
higher elevation and four new secondary clarifiers. The proposed improvements to the BCUSD Sykes 
Creek Regional WWTF for this evaluation are consistent with the “Sykes Creek Wastewater Treatment 
Plant Evaluation” dated June 2022. For this conceptual evaluation, the BCUSD Sykes Creek Regional 
WWTF will consist of the following: 

 New headworks with coarse screens and grit removal systems. 

 Four 2.5 mgd AADF Bardenpho process trains. 



Conceptual Alternatives Evaluation for Cape Canaveral Space Force Station Wastewater Treatment Options 

BLACK & VEATCH | Wastewater Treatment Facilities Evaluation 5-8 
 

 Four new secondary clarifiers with (RAS/WAS) pump stations. 

 Replace sludge holding tank blowers and diffusers. 

 Convert oxidation ditches into flow equalization tanks. 

 One new sludge holding tank. 

 New administration/maintenance building. 

Although, the BCUSD Sykes Creek Regional WWTF site appears to have some land available, some areas 
are wetlands and there does not appear to be enough land for new structures. It is assumed for this 
conceptual evaluation that land acquisition is needed for the new structures. 

5.2.1.5 Titusville Osprey WRF 
The Titusville Osprey WRF has a permitted treatment capacity of 2.75 mgd AADF. The existing treatment 
processes consist of influent screening, grit removal, odor control, two treatment trains consisting of 
anaerobic/anoxic/aerobic basins (A2O process), secondary clarification, chemical feed facilities, 
filtration, and high-level disinfection. Biosolids are thickened, stabilized utilizing aerobic digestion and 
dewatered using a belt filter press. The Preliminary Design Report (September 2019) presented that the 
facility was to be upgraded to reduce effluent TN to 6 mg/L and TP to 1 mg/L with a step-feed process. 
The existing A2O process was converted to three pass step feed followed by post anoxic and reaeration 
basins. Although the facility has a permitted treatment capacity of 2.75 mgd, the new improvements 
were designed to enable the facility to achieve the proposed effluent TN and TP limits at 2.0 mgd AADF. 
Therefore, the Preliminary Design Report proposed addition of one future 1.0 mgd AADF BNR train to 
increase capacity to 3.0 mgd AADF. It is assumed that the 2.0 mgd AADF step-feed process can meet 
AWT standards by reducing effluent TN from 6 mg/L to 3 mg/L with addition of a carbon source to the 
post-anoxic basins. The following improvements are assumed for the Titusville Osprey WRF to achieve 
AWT standards at the permitted treatment capacity of 2.75 mgd AADF: 

 A new 1.0 mgd AADF 5-stage Bardenpho train. 

 One new secondary clarifier. 

 Replace automatic backwash filters with cloth media disk filters. 

 Carbon source storage and feed system. 

According to the Operations and Maintenance Performance Report (2019), an inspection of the 
Titusville Osprey WRF was conducted on February 21-22, 2019, and it was determined that the Osprey 
WRF was operating in a satisfactory condition and no major upgrades are needed for the existing 
processes other than renewal and replacement of equipment.  

5.2.1.6 Blue Heron WRF 
The Titusville Blue Heron WRF has a permitted treatment capacity of 4 mgd AADF. The existing 
treatment processes consist of influent screening, grit removal, odor control, BNR (Bardenpho process), 
secondary clarification, chemical feed facilities, filtration, and high-level disinfection by chlorination. 
Biosolids are thickened, stabilized utilizing autothermal thermophilic aerobic digestion and dewatered 
using a belt filter press. According to the 2019 Operations and Maintenance Performance Report (2019), 
an inspection of the Blue Heron WRF was conducted on February 21-22, 2019. Based on the 2019 
inspection, the Titusville Blue Heron WRF is operating in a satisfactory condition and no major upgrade 
is needed. The projected flow rate at Blue Heron WRF for 2043 is 2.68 mgd AADF which is less than the 
treatment capacity of 4 mgd AADF. Therefore, an expansion is not anticipated. As far as nutrient 



Conceptual Alternatives Evaluation for Cape Canaveral Space Force Station Wastewater Treatment Options 

BLACK & VEATCH | Wastewater Treatment Facilities Evaluation 5-9 
 

removal and treatment efficiency, the process at the Titusville Blue Heron WRF currently meets AWT 
limits for CBOD, TSS, TN, and TP and no treatment upgrades are proposed.  

5.2.2 Treated Effluent Management/Reuse  
For the purposes of this conceptual evaluation, it is assumed that the existing effluent management and 
reuse systems for each facility will remain in place and these same systems will be expanded to meet 
future needs. No new facilities will be assumed to discharge to surface waters of the IRL.  

In the case of the BCUSD Port St. John WWTF, it was assumed that a 3.5 mgd capacity deep injection 
well system will be used to replace the percolation ponds and adsorption field since these are located in 
the FPL easement and the new facility is likely to be constructed in a different location. The existing 
reuse system would remain in operation and expanded to serve new growth in the area and the new 
deep injection well will serve as additional effluent disposal and as a back up to reclaimed water 
management. 

5.2.3 Indian River Lagoon Water Quality and Infrastructure Resilience 
For Alternative 1, upgrading and expanding the existing wastewater treatment facilities, the 2022 flows 
and 2022 annual average TN and TP concentrations from each facility’s discharge monitoring report 
were used to estimate the current TN and TP nutrient loads in pounds per year (lbs/y). The 2043 
projected flows from Section 4.0 and AWT nutrient concentrations (3 mg/L of TN and 1 mg/L of TP) were 
used to estimate the future TN and TP loads. A 75 percent reduction in both the current and future 
loads was applied to account for environmental attenuation/uptake of some of the nutrients in the 
reclaimed water, based on estimates from FDEP. This means that only a portion of the nutrients in the 
reclaimed water used for irrigation would have the opportunity to migrate to the IRL or one of its 
tributaries. Table 5-2 summarizes the estimated TN and TP load reductions from Alternative 1. The 
BCUSD facilities have a large projected increase in flows. Therefore, while nutrient concentrations will 
be lower in the future, the higher flows mean that there are no or minimal load reductions at these 
facilities. 

The facility data showed that BCUSD Sykes Creek Regional WWTP effluent TN and TP concentrations 
averaged 2.7 mg/L and 1.4 mg/L, respectively, in 2022. The effluent TN was below AWT limit of 3 mg/L 
and the effluent TP was very close to the AWT limit of 1 mg/L. The facility has only oxidation ditches, 
which are not designed to achieve AWT standards. When the ditches are operated at lower dissolved 
oxygen conditions at reduced capacity, significant TN and TP removal can occur. The 6-mgd AADF facility 
operated under 4 mgd AADF in 2022, which allowed a low dissolved oxygen operation. However, when 
the facility operates at higher flows in the future, such low effluent TN and TP levels cannot be achieved 
with the current design. 

 



Conceptual Alternatives Evaluation for Cape Canaveral Space Force Station Wastewater Treatment Options 

BLACK & VEATCH | Wastewater Treatment Facilities Evaluation 5-10 
 

Table 5-2  Alternative 1 Estimated TN and TP Load Reductions 

Facility 
2022 Flows 

(mgd) 

2022 Average TN 
Concentration 

(mg/L) 

2022 Average TP 
Concentration 

(mg/L) 

2043 
Projected 

Flows 
(mgd) 

Proposed TN 
Concentration 

(mg/L) 

Proposed TP 
Concentration 

(mg/L) 

Estimated 
TN Load 

Reduction 
(lbs/y)* 

Estimated 
TP Load 

Reduction 
(lbs/y)* 

Cape Canaveral 
AFS Regional 

0.50 14.58 2.16 1.15 3.00 1.00 2,972 0 

BCUSD North 
Regional 

0.29 11.73 7.12 1.80 3.00 1.00 0 194 

BCUSD Port  
St. John 

0.36 13.50 1.15 3.50 3.00 1.00 0 0 

BCUSD Sykes 
Creek Regional 

3.91 2.70 1.40 8.60 3.00 1.00 0 0 

Titusville 
Osprey 

1.97 11.89 1.21 1.89** 3.00 1.00 13,740 392 